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Mechanical characteristic of air-cured mortar with admixture

during the compressive loading test
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Table.2 Test result
Btk & s P & v ¢ i
(m/s) (N/mm?) | (glem’) | (g/em’) (%) (%) (%)

N INGRE: 24 4443 30.5

N 3415 11.1 2.13 1.92 2.39 11.03 212
EX 3443 10.8 2.13 1.92 2.54 11.16 21.4
EXSR 3854 12.7 2.16 1.96 2.73 11.33 20.1
EX2 P 3454 10.9 2.15 1.93 2.89 12.57 21.9
EX2SR 3813 11.5 2.15 1.94 2.58 10.24 212
EX3 2910 11.9 2.11 1.87 2.66 10.90 23.6
EX3SR 2524 7.5 2.11 1.87 2.76 12.46 23.4
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